
 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  1 | 74 

 

 

 

Town of 
Espanola 

2024 Asset Management Plan  
 
 
 

 
 

 
 
Endorsed by CAO Joseph Burke on ________________:   __________________________ (Signature) 
 
Endorsed by Council on ________________ via resolution # __________________________________ 
  

This Asset Management Plan is based on Assets owned on December 31, 2022. It is established to 
comply with O. Reg 588/17 section 5 to include all municipal infrastructure as required before July 
1, 2024. Qualitative descriptions and technical metrics are based on data from 2022 and 2021. 



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  2 | 74 

 

 

Contents 
[...]
• Annual water 
consumption / sq. ft. 

 
• Current Energy Usage 

Rating 
 

LOW - We currently have a 
low lens for sustainable 
improvements. 
 
134.96kwh / SQF 
 
 
0.97GJ / SQF 
 
 
 
4.16M3 / SQF 
 
 
TBD with Net Zero study 
 

Affordabili
ty 

Managing facilities in a 
fiscally sustainable 
manner. 

• # Minor failures or 
cosmetic issues 
backlogged on the 
maintenance and 
rehabilitation plan 

 
• Repair and 

Maintenance re-
investment rate 

TBD - Repairs are done 
reactive (complaint based) 
– target would be to have a 
maintenance and 
rehabilitation plan. 
 
0.04% (2021) and 0.16% 
(2022) 
Note: 1.3% to 2.5% is 
target 



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  34 | 74 

 

Service 
Attribute 

Level of Service Statement Key performance Indicator 
(Measure) 

Current Performance 

R&M cost / 
replacement cost 
 

• Facility Site 
replacement reserve 
re-investment rate 

 
 
 
0.08% 
Note: 1.6% - 4.3% is target 
 

 
 
State of Facilities - O Reg. 588/17 S.5(2)3 
The state of infrastructure refers to the overall condition, functionality, and quality of the physical 
structures and systems that support Recreation and Library Services.  
 

Major Service 
Category 

Number of 
Assets 

Replacement 
Approach 

Replacement 
Cost 

Condition Condition 
Approach 

RS – Recreation 
and Library 

16 CPI Tables/User-
Defined 

$18,466,366 51.03 (Fair) Age 
Based 
 

 
 
Lifecycle Activities O Reg. 588/17 S.5(2)4 
The lifecycle activities required to maintain the current levels of service are detailed in the table 
below for each of the following 10 years. 

 
  



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  35 | 74 

 

4.1.4 Major Service Category: TS – Transportation 
The Public Works Department is located at 596 Second Avenue, Espanola, Ontario. The facility 
includes the Administration and Garage (7,926 square feet (sf)), Recycling Building (2,500 sf), 
Salt/Storage Shed (1,400 sf), Storage Building-tire shed (676 sf), Sign Shed – pipefitter (882 sf) and 
Sand Dome (6,051 sf). The Administration Office and Maintenance Garage buildings were 
constructed in 1975, Storage Sheds in 1986, Recycle and Water Storage Tower in 1997, the Sand 
Dome in 1999 and the Salt Shed in 2009. The site includes gravel and asphalt surfaced storage and 
parking areas, perimeter chain link fencing with minimal soft landscaping features. 
 
Current level of service - O Reg. 588/17 S.5(2)1 and Current performance - O Reg. 588/17 
S.5(2)2 
Who are the customers? What do the customers value? Does the customer directly use the asset? 

1. Residents – direct for complaints, queries and services 
a. Accessibility 
b. Availability 
c. Customer Service 

2. Residents – indirect for other transportation services 
a. Capacity for staff to have maintained equipment to operate without inhibitions.  

3. Other Municipal departments- indirect 
a. Capacity for staff to maintained equipment required to provide their service levels. 
b. Availability 

4. Staff - direct 
a. Safety 
b. Technology 

5. Vendors – direct 
a. Availability of resources 

 
Overall, the building is not meeting the needs of Transportation services. 
 
Expected Community (Customer) Level of Service: According to section 1.4.1 customers expect:  

o Available spaces for queries, complaints, etc. 
o Facilities to work on or store equipment and vehicles to provide: Available, convenient and 

smooth roads that take me where I need to go safety. 
o Facilities to assist in Storm Water Mgt to support: No flooding on our streets or properties. 
o Facilities to assist in housing parts and equipment to support the following services: 
o Water and Wastewater, Recreation, Cemetery, Beautification, Public Transportation, Fire 

 
 
 
 
 
 
  



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  36 | 74 

 

 
 

Service 
Attribute 

Level of Service Statement Key performance Indicator 
(Measure) 

Current Performance 

Quality / 
Quantity / 
Capacity / 
Availability 
/ Safety 

Ensuring Transportation 
Facilities are in suitable 
condition for staff and 
limited public access. 

• % of facilities in Fair or 
better condition 

 
• # of issues that have 

interrupted public 
administration. 

 
• Average # of issues 

outstanding more than 
3 months per 
scheduled inspections 
for 2021 and 2022. 

 
 
 
 
• Pass a comprehensive 

assessment every 5 
years without any 
major issues. 

 
• Facility complaints are 

less than 3 per year 
 
 
• Become / Remain 

AODA compliant 
 
 

• % of Joint Health and 
safety issue that are 
outstanding past 3 
months in 2021/2022 

TBD% - age based is not 
an adequate measure 
 
None in 2021/2022 
 
 
 
Fire Safety: 0 & no re-
occurring 
HVAC: 0 & no re-occurring 
Generator: 0 & no re-
occurring 
Exhaust extraction: To be 
determined 
ESA: 0 & no re-occurring 
 
Last assessment 2018 due 
2023. 
 
 

 
Multiple complaints 
received in 2021/2022 – 
still outstanding 
 
Will be compliant for 
public access by end of 
2024. 
 
0% (2021/2022) 

Enviro 
Impacts / 
Sustainabi
lity 

Providing transportation 
services in an 
environmentally 
sustainable manner  
 

• Staff awareness and 
knowledge in relation 
to sustainability. 
 

• Annual electric energy 
consumption / sq. ft. 

 
• Annual natural gas 

consumption / sq. ft 

LOW – We currently have a 
low lens for sustainable 
improvements. 
 
99.6kwh /SQF 
 
 
 
 



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  37 | 74 

 

Service 
Attribute 

Level of Service Statement Key performance Indicator 
(Measure) 

Current Performance 

 
 

• Annual water 
consumption / sq. ft. 

• Current Energy Usage 
Rating 

0.75GJ /sqf 
 
 
1.28 M3 / SQF 
 
TBD with Net Zero study 
 
 

Affordabili
ty / Cost 
Effective 

Managing facilities in a 
fiscally sustainable 
manner. 

• # Minor failures or 
cosmetic issues 
backlogged on the 
maintenance and 
rehabilitation plan 
 

• Repair and 
Maintenance re-
investment rate 

 
R&M cost / 
replacement cost 
 

• Facility Site 
replacement reserve 
re-investment rate 

TBD – Repairs are done 
reactive (complaint based) 
– target would be to have a 
maintenance and 
rehabilitation plan. 
 
0.00% (2021 / 2022) 
Note: 1.3% to 2.5% is 
target 
 
 
 
 
0% 
Note: 1.6% - 4.3% is target 

 
 
State of Facilities – O Reg. 588/17 S.5(2)3 
The state of infrastructure refers to the overall condition, functionality, and quality of the physical 
structures and systems that support Transportation Services.  
 

Major Service 
Category 

Number of 
Assets 

Replacement 
Approach 

Replacement 
Cost 

Condition Condition 
Approach 

TS – 
Transportation 

7 CPI Tables/User-
Defined 

$4,799,562 44.21 (Fair) Age 
Based 

 
 
Lifecycle Activities O Reg. 588/17 S.5(2)4 
The lifecycle activities required to maintain the current levels of service are detailed in the table 
below for each of the following 10 years.  

  



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  38 | 74 

 

4.1.5 Major Service Category: EnvS – Wastewater and Drinking Water 
The Espanola Wastewater Treatment Plant is located at 200 Bois Street, Espanola, Ontario. The 
facility was constructed in 1995 and includes five separate buildings: Administration/Main Garage, 
Inlet Building, RAS Building, Generator Building and the Digester Building. The site includes asphalt 
surfaced parking areas and interior service roads, chain link fencing, retaining walls and soft 
landscaping plantings. 
 
The Geo-tube Sludge Thickening Facility (Bio Solids) was completed in 2022 and consists of a 
laydown pad for three (3) geo-tubes, a pre-engineered building to enclose 1 geo-tube for winter 
operations. 
 
Pumping stations include wet wells and their equipment enclosures which are included in sewer 
system distribution assets.  
 
The Espanola Water Treatment Plant is located at 1151 Bass Lake Road, Espanola, Ontario by 
McIntosh Perry Limited (MPL) for the Town of Espanola (Town). Located at the west side of Apsey 
Lake, the facility was constructed in 1997 with upgrades and additions from 2009 to 2010. The total 
building area is estimated at 22,921 square feet with estimated value of approximately $5M. The 
facility consists of two buildings. 

1. The Low Lift Pumping Station (LLPS) includes an intake chamber and screen channel.  
2. The main Treatment Building (1320 SM GFA and 683 SM building area) includes three filters, 

three backwash storage tanks, MCC Room, and Generator Room located in the Basement. 
The Main Floor includes the Fluoride Room, Polymer Room, Chlorine Room, Locker Rooms, 
Laboratory, Office, Lunchroom, Workshop, Receiving Area, Chemical Rooms 1 and 2, 
Chemical Storage Room, Soda Ash Room (constructed in 2010), High Lift Pumping Station, 
reservoir and two clear wells for treated water. The site includes asphalt surfaced drive and 
parking areas, gravel surfaced rear yard, chain link fencing, retaining walls and soft 
landscaping plantings. 

 
The facility includes two solids contact clarifiers, three dual media filters, a clear well, a pumping 
station with low lift pumps, three high lift pumps, two backwash pumps, backwash water holding 
tank with pumps discharging to the sanitary sewer system. As raw water enters the facility, 
potassium permanganate is added to improve oxidation of iron and manganese. Alkalinity is 
boosted and pH is adjusted prior to coagulation and flocculation. After the water is through the 
reactivator clarifiers and 3 dual media filters, sodium hypochlorite is added for disinfection and 
hydrofluosilicic acid (fluoride) is added to the water. The water is then pushed through into the 
facility’s reservoir. PH levels are again adjusted and then fed to the 2 clear wells. Prior to entering 
the distribution, polyphosphates (corrosion control) and sodium hypochlorite is added. The system 
is equipped with a 275KW diesel generator on site for emergency power. The distribution includes 
an elevated storage tank, 5 bleeders with backflow prevention (air gap), a continuous chlorine 
analyzer and approximately 150 hydrants. Most of the components described above are included 
in the equipment section of this asset management plan 4.5.5. 
 
The water tower was constructed in 1995 and is 40’ in diameter. It consists of a steel tank on a 
concrete ring support structure on sheet piling. The interior components consist of a valve 
chamber, access ladder and a top landing structure.  
*Note some users are only connected to one of the two services. 



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  39 | 74 

 

 
Current level of service – O Reg. 588/17 S.5(2)1 and Current performance – O Reg. 588/17 
S.5(2)2 
Who are the customers? What do the customers value? Does the customer directly use the asset? 

1. Residents and tenants who are plugged into water/wastewater – indirect 
a. Water on demand 
b. Wastewater that drains immediately 

2. Commercial, Industrial, Institutional properties who are plugged into water/wastewater – 
indirect 

a. Water on demand 
b. Wastewater that drains immediately 
c. Higher capacity 

3. Staff – direct 
a. Safety 
b. Comfort  

 
Overall, the buildings are meeting the needs of Drinking Water and Wastewater. 
 
Expected Community (Customer) Level of Service: According to section 1.4.1 customers expect:  

o Facilities that support the distribution of clean water, when I need it, that tastes good, has 
adequate pressure, at a reasonable cost. 

o Facilities that support the Wastewater systems to take my wastewater away and treats it 
with no harm to the environment. 

 
Service 

Attribute 
Level of Service Statement Key performance Indicator 

(Measure) 
Current Performance 

Quality Ensuring Drinking water 
and wastewater facilities 
are in suitable condition 
for processing and 
treatment of water and 
wastewater. 

• % of facilities in Fair or 
better condition 

 
• # of issues that have 

interrupted public 
distribution of water. 

 
 
• # of issues that have 

required bypass 
distribution of 
wastewater. 

 
• Average # of issues 

outstanding more than 
3 months per 
scheduled inspections 
for 2021 and 2022. 

 

TBD% - age based is not 
an adequate measure 

 
None in 2021/2022 
 
 
 
 
None in 2021/2022 
No blockages / backup 
due to plant (2021/2022) 
 
 
Fire Safety: 0 & no re-
occurring 
HVAC: 0 & no re-occurring 
ESA: 0 & no re-occurring 
MECP: 0  
Water Tower:  
 



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  40 | 74 

 

Service 
Attribute 

Level of Service Statement Key performance Indicator 
(Measure) 

Current Performance 

• Pass a comprehensive 
assessment every 5 
years without any 
major issues. 

Last assessment 2018 due 
2023. 
 
 

Quantity / 
Capacity / 
Availability 
/ Safety 

Ensuring Drinking water 
and wastewater facilities 
are sufficient for the water 
and wastewater demand 
as well as staff and 
contractor use. 

• % of capacity used 
 Water 
 
 Wastewater 
 
• # of staff / contractor 

complaints 
outstanding past 3 
months 
 

• % of Joint Health and 
safety issue that are 
outstanding past 3 
months 

67%- Licenced to take 
10,500 m3/day 
73% - Licenced to treat 
4,500 m3/day 
 
1 
 
 
 
 
NA not currently in our 
H&S program 

Enviro 
Impacts / 
Sustainabi
lity 

Providing public 
administrative services in 
an environmentally 
sustainable manner  

• Staff awareness and 
knowledge in relation 
to sustainability. 
 

• Annual electric energy 
consumption / sq. ft. 

 
 

• Annual natural gas 
consumption / sq. ft 

 
 

• Annual water 
consumption / sq. ft. 

 
 

• Current Energy Usage 
Rating 

LOW – We currently have a 
low lens for sustainable 
improvements. 
 
2298.04 kwh (1350kWh / 
SQF) is current target 
 
 
2.48M3 (17M3) is current 
target 
 
 
30.87M3 (0.44M3) is 
current target 
 
 
 
TBD with Net Zero study 
 



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  41 | 74 

 

Service 
Attribute 

Level of Service Statement Key performance Indicator 
(Measure) 

Current Performance 

Affordabili
ty / Cost 
Effective 

Managing facilities in a 
fiscally sustainable 
manner. 

• # Minor failures or 
cosmetic issues 
backlogged on the 
maintenance and 
rehabilitation plan 
 

• Repair and 
Maintenance re-
investment rate 

 
• R&M cost / 

replacement cost 

TBD – Repairs are done 
reactive (complaint based) 
– target would be to have a 
maintenance and 
rehabilitation plan. 
 
 
Note: 1.3% to 2.5% is 
target 
 
 
0% 
Note: 1.6% - 4.3% is target 

 
 
State of Facilities – O Reg. 588/17 S.5(2)3 
The state of infrastructure refers to the overall condition, functionality, and quality of the physical 
structures and systems that support Drinking Water and Wastewater. 
 

Major Service 
Category 

Number of 
Assets 

Replacement 
Approach 

Replacement 
Cost 

Condition Condition 
Approach 

EnvS – 
Wastewater and 
Drinking Water 

34 CPI Tables $24,204,148 84.07 (Very 
Good) 

Age 
Based 

 
 

Lifecycle Activities O Reg. 588/17 S.5(2)4 
The lifecycle activities required to maintain the current levels of service are detailed in the table 
below for each of the following 10 years.  

 

 
  



 TOWN OF ESPANOLA 
2024 ASSET MANAGEMENT PLAN 

P a g e  42 | 74 

 

4.1.6 Major Service Category: HS - Cemetery 
The vault building was constructed in 2003, and the garage building was constructed in 2013. The 
single storey service buildings are bounded located at the east side of the cemetery grounds, north 
of Duplessis Road. The site includes a paved ring road and soft landscaping features.  
 
Current level of service - O Reg. 588/17 S.5(2)1 and Current performance - O Reg. 588/17 
S.5(2)2 
 
Who are the customers? What do the customers value? Does the customer directly use the asset? 

1. Grieving families - direct 
a. Privacy 
b. Availability of plots and niches 
c. Well maintained (respectful) 

2. Friends / Family looking for deceased - direct 
a. Well organised records and labels 

 
Overall, the buildings are meeting the needs of Cemetery Services.  